

Test Report No. 7191172620-MEC17-TYW
dated 20 OCT 2017



PSB Singapore

Choose certainty.
Add value.

Note: This report is issued subject to the Testing and Certification Regulations of the TÜV SÜD Group and the General Terms and Conditions of Business of TÜV SÜD PSB Pte Ltd. In addition, this report is governed by the terms set out within this report.

SUBJECT:

60° Gloss of Solid Surfacing Finish

TESTED FOR:

V Surf Pte Ltd
51 Tannery Lane
#06-01 Sharely Warehouse
Singapore 347798

Attn: Ms Claudia Chang

SAMPLES DESCRIPTION:

The following solid surfacing finish test specimens (typical as shown in Figures 1) were submitted by V Surf Pte Ltd on 16 October 2017 for testing.

Sample	Approximate Dimension	Quantity
Product : 100% Acrylic Solid Surface material Brand : Tristone Country of origin : Korea Color : A-104 Pure White	150 mm x 150 mm x 12 mm	2 pcs



Figure 1

Wah *Hu Guenzler*



Laboratory:
TUV SUD PSB Pte. Ltd.
No.1 Science Park Drive
Singapore 118221

Phone : +65-6885 1333
Fax : +65-6776 8670
E-mail: enquiries@tuv-sud-psb.sg
www.tuv-sud-psb.sg
Co. Reg : 199002667R

Regional Head Office:
TUV SUD Asia Pacific Pte. Ltd.
1 Science Park Drive, #02-01
Singapore 118221
TUV®

Test Report No. 7191172620-MEC17-TYW
dated 20 OCT 2017



PSB Singapore

TEST METHOD:

Gloss Measurement
NEMA Standards Publication LD 3-2005
High-Pressure Decorative Laminates

Nominal specimen dimensions : As received
No. of determinations : 5

TEST RESULT:

Characteristic	Result
Specular gloss, 60° (average)	77



Ting Yeow Wah
Higher Associate Engineer



Dr Hu Guang Xia
Senior Consultant
Polymer Products
Mechanical Centre

Test Report No. 7191172620-MEC17-TYW
dated 20 OCT 2017



Please note that this Report is issued under the following terms :

1. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TÜV SÜD PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD PSB in any way "guarantees" the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine long term effects of using the specific product/equipment.
2. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TÜV SÜD PSB therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.
3. Nothing in this report shall be interpreted to mean that TÜV SÜD PSB has verified or ascertained any endorsement or marks from any other testing authority or bodies that may be found on that sample.
4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSB or to the report or results furnished by TÜV SÜD PSB in any advertisements or sales promotion.
5. Unless otherwise stated, the tests were carried out in TÜV SÜD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

July 2011

